A-11859
A-11977
A-11978
A-11998
A-11999
A-12000
A-12001
A-12002
A-12003
A-12004
A-11822
A-11760

4/6/2017

A-11976
CAB KIT

(Shown with GLASS DOORS KIT A-11859)

FOR USE WITH OPTIONAL KITS;
GLASS DOORS WITH NON-OPENABLE WINDOWS
SOFT DOORS KIT
HEATER KIT
INTERIOR MIRROR KIT
REAR SLIDER WINDOW KIT (INSTALL EITHER TOP OR BOTTOM)
FRONT WORK LIGHTS MOUNT KIT (LIGHTS NOT INCLUDED)
REAR WORK LIGHT (ONE HELLA LIGHT INCLUDED)
AMBER BEACON STROBE KIT
EXTERIOR MIRRORS KIT
FAN KIT, 7 INCH RECIRCULATION AND DEFROST
HEATER QUICK DIS-CONNECT KIT
DOOR HOLD-OPEN KIT

Page 1 of 28 05-11289



4/6/2017

Read these instructions and identify all components. Please retain these instructions for future
reference and parts ordering information. Refer to kit components and figure 1 for general layout.

Kit Components: ITEM QTY  DESCRIPTION PART NO.
1 1 CAB SHELL 4-15775
2 1 REAR CORNER PANEL, LH 4-15803
3 1 MOUNT, FRONT LH 1-48193
4 1 MOUNT, FRONT RH 1-48194
5 1 PEDAL POCKET, LH 4-15910
6 1 PEDAL POCKET, RH 4-15911
7 1 REAR MOUNT 1-48201
8 1 REAR CORNER PANEL, RH 4-16248
9 1 REAR CORNER PANEL, LH TOP 1-48215
10 1 SEAL PANEL UNDER SEAT 1-48227
11 1 UNDER SEAT SEAL PAD 3-19989
12 1 FLASHER MOUNT, LH 2-17079
13 1 FLASHER MOUNT, RH 2-17080
14 1 POCKET FILLER, LH 4-15807
15 1 POCKET FILLER, RH 4-15808
16 3 DECK SEAL PAD, PEDALS 3-19726
17 1 WIRE EXTENSION, BLUE IGNITION ON 3-19729
18 2 WIRE HARNESS, EXTENSION FLASHERS, 30" 3-19990
19 1 DECK PLATE, LH 1-48203
20 1 DECK PLATE, RH 1-48202
21 85FT WIRE DUCT 3-10704
22 1 WIRE HARNESS, MAIN 3-19523
23 1 FLAP SEAL, 11.52" LONG 3-20085
26 2 ANTI-SLIP PAD WITH PSA BACK 1-49572
27 1 SEAL PANEL FOR REAR VALVE 3-20938

Figure 1

Page 2 of 28 05-11289



Hardware Components;

ITEM

TENXKXS<CHAVWTOTVZErX«IOTMMOO®>

(@)
(@)

C' J‘ﬁ-?"r .'-'I;

C;s

M

(._;a.'

QTY
6

7

w4 5.4

W l_O r(C_L (‘L_J )@/@ \_@ 00 Aj\ NN E il \li .-.
YQICLFO(UE (ff(\-@lﬁ% €& © ‘\‘;’& ;“3(fwf)f)r)f.3

4/6/2017

DESCRIPTION P/N
BOLT, SOCKET HEAD, M16 x 80MM LG GR 12.9 3-19931
FLAT WASHER, M16 3-19933
NUT, HEX M16 GR 10 3-19934
BOLT, BUTTON TRUSS, 1/4 x 1/2" LONG 3-19333
NUT, HEX FLANGED, 1/4" 3-14924
BOLT, HEX HEAD, 1/2 x 2.50" LONG 3-10047
WASHER, 1/2" TYPE N 3-12466
NUT, HEX CENTERLOCK, 1/2" 3-10485
BOLT, HEX HEAD, 3/8 x 3/4" LONG 3-10393
NUT, HEX FLANGED, 3/8" 3-17622
BOLT, 1/4" x 1.50" LONG 3-10101
SPACER, NON-LOADER MOUNT 1-48195
BOLT, BUTTON TRUSS, 5/16 x 3/4" LONG 3-19340
NUT, FLANGED, 5/16" 3-17111
BOLT, BUTTON TRUSS, 1/4 x 1" LONG 3-19335
RACHET PLUG, 3/8" 3-19336
BOLT, BUTTON TRUSS, M8 x 25mm LONG 3-18781
LOCK WASHER, 5/16" 3-10077
NYLON TIE 3-16629
BUTYL TAPE 3-15745
ROSEBUD LOOM RETAINER .350" 3-20006
BOLT, % x 1" LONG 3-10101
BOLT, HEX HEAD, 3/4 x 3.50" LONG 3-10425
NUT, HEX HEAD TOP-LOC, 3/4” 3-17067
P-CLAMP, 34" 3-18388
FLAT WASHER, 5/16” 3-10085
BOLT, HEX HEAD, 5/16 x 1.00" LONG 3-10228
@
o B _':r-l"- _\\ ( (\I . T ( I
Y, J NARG S
A
0 O ® ©
N ) © . A{jf l{q@f .
b O @@ (@ =0 @
. l:*“ ||’.\. |[| ) {( |\| |(j; f@: 'j:_'\" - > \» A (\\'”\.\M ©
I '-'&, \\\ Y \\\ \\ \'\_ \'\. \ A,
oy e 52 58 O S = IO Q\k—\)/) 5 g/x {:’\ =
g 0 & 6 60D q
'f_@' DD O D @

P D CA
gennogee DODDE
B fs}u} @{ﬁ @ ) A))Cf)lff
e 6 5 e ¢ 2

JO O O

2 ® OO
>80 O ®

Figure 2

Page 3 of 28 05-11289



4/6/2017

Machine Preparation;

If front loader is present, unhook loader from tractor. (Do not remove the loader mounts!)

Remove mower deck if attached.

Disconnect power from battery.

Tip seat forward.

On 1026R models, remove the lights mounted to the fenders. Note; To re-mount 1026R lights

onto cab, order kit A-12000, Front Light Re-Mount Kit. 1023E models are not sold with fender

lights, but can be bought separately.

6. Disconnect the rear flasher light wire harnesses. Remove the flasher lights and harnesses from the
Roll bar and set aside.

arwNE

Front mounts installation for models without loader mounts, follow steps 7-8;
7. Secure front LH mount bracket (3) to the tractor’s LH side frame rear loader mount location (Figure 3)
using;
(3) M16 x 80mm long, socket head bolt (A)
(3) M16 flat washer (B)
(3) M16 center lock nuts (C)
(3) Non-Loader spacers (M)
Hint; Slide at three bolts in first, place mount bracket over bolts and hand tighten nuts. Then use
allen wrench and tighten all bolts.
8. Secure front RH mount bracket (4) to the tractor’s RH side of frame using (Figure 3);
(3) M16 x 80mm long, socket head bolt (A)
(3) M16 flat washer (B)
(3) M16 center lock nuts (C)
(3) Non-Loader spacers (M)

LH SIDE
FRAME

RH SIDE
FRAME

Figure 3 \Item 4

(Non-loader models)

Front mounts installation for models with loader mounts, follow steps 9-12;
9. Remove the (3) rear mounting bolts from the LH loader tower.
10. Secure front LH mount bracket (3) to the tractor’s LH side of frame and rear loader mount location
using (Figure 4);

(3) M16 x 80mm long, socket head bolt (A)
(3) M16 flat washer (B)
(3) M16 center lock nuts (C)

11. Remove the (3) rear mounting bolts from the RH loader tower.

Page 4 of 28 05-11289



4/6/2017

12. Secure front RH mount bracket (4) to the tractor’'s RH side of frame and rear loader mount location
using;
(3) M16 x 80mm long, socket head bolt (A)
(3) M16 flat washer (B)
(3) M16 center lock nuts (C)

LH LOADER ARM

Figure 4
(With loader models)

Rear mount installation;
13. Remove two rear bolts that secure the rear cross bar to the mount bracket (Figure 5).
14. Place rear mount (7) on top of bar and secure by re-using the two bolts from Step 13 (Figure 5).

GG - Ay
Installing the cab; Figure 5

15. Using a strap, spreader bar and overhead crane or forklift, carefully raise cab, remove crating and
pallet. When lifting the cab onto the tractor, place strap so that the cab tilts forward.

16. Lower cab onto tractor and loosely secure front of cab using (Figure 7);

(4) 1/2 x 2.50” long, hex head bolt (F)
(4) 1/2" flat washer (G)
(4) 1/2” center lock nut (H)

17. Align rear mount holes of cab with rear mount bracket holes. From inside of cab, place the under
seat filler panel (Item 10) in front of the rear mount bracket, aligning the holes. Secure back of cab
and under seat filler to rear mount bracket using (Figure 6);

(3) 3/8 x 3/4”" long hex head bolts (J)
(3) 3/8 flange nuts (K)

Note: If the end user plans to remove cab from tractor for summer use, keep the pallet to place the
cab, once removed from tractor.

Page 5 of 28 05-11289



4/6/2017

Torque bolts: Important! Using atorque wrench, torque all mounting hardware to the following
torque specifications:

e 3/8” hardware to 30 FT-LB (41 N-M)

e 1/2" hardware to 70 FT-LB (95 N-M)

e M16x2x80mm bolts to 200 FT-LB (or 271 N-M)

Figure 7

18. Secure LH deck plate (19) to LH cab frame tube using (Figure 7);
(2) 1/4 x 1.5" long, bolts (L)
(2) 1/4” flange nuts (E)

Page 6 of 28 05-11289



19.

20.

21.
22.

23.
24,

25,

. Reinstall front lower RH window by reusing hardware.

4/6/2017

Secure RH deck plate (20) to LH cab frame tube using
(2) 1/4 x 1.5” long, bolts (L)
(2) 1/4” flange nuts (E)
Secure bottom of LH pedal pocket (5) to LH cab deck plate using (Figure 8);
(2) 1/4 x 1" long, bolts (Q)
(2) 1/4” flange nuts (E)
Remove both lower windows.
Secure top LH pedal pocket (5) to front lower angle of window mount (Figure 8);
(2) 1/4 x 1/2" long, bolts (D)
(2) 1/4” flange nuts (E)
Reinstall front lower LH window by reusing hardware.
Secure bottom of RH pedal pocket (6) to RH cab deck plate (Figure 9);
(2) 1/4 x 1" long, bolts (Q)
(2) 1/4” flange nuts (E)
Secure top RH pedal pocket (6) to front lower angle of window mount (Figure 9);
(2) 1/4 x 1/2” long, bolts (D)
(2) 1/4” flange nuts (E)

27.

28.

29.

Figure 8 Figure 9

Secure LH rear corner panel (2) to back of cab using (2) 1/4 x 1/2” long, bolts (D) and (2) 1/4” flange
nuts (E).

Secure LH rear corner panel top (9) to back of cab and corner panel (2) using (Figure 10) (2) 1/4 x
1/2” long, bolts (D) and (2) 1/4” flange nuts (E). Note: If installing cab on a 1023E tractor, remove
the bubble rubble supplied with the corner panel (2) and install the longer flap seal (23) to the bottom
of corner panel. Trim excess poly foam if present. (Figure 10, Note 28).

Secure RH rear corner panel (8) to back of cab using (Figure 11) (4) 1/4 x 1/2” long bolts (D) and (4)
1/4” flange nuts (E). Trim excess poly foam if present.

Page 7 of 28 05-11289



4/6/2017

Note: For models 1023E and 1026R with a single flasher light, use the dual flasher remount bracket for
remounting the light. The light will be centered on the bracket, leaving a gap on top and bottom.

30.

31.

32.
33.

Mount RH flasher light to RH flasher mount bracket (13) (Figure 12). Secure using;

(2) M8 x 15mm long, bolts (S)

(2) 5/16” lock washers (T)
Secure RH flasher light with bracket to RH rear side of cab (Figure 12) by using;

(2) 5/16 x 3/4" long, bolts (N)

(2) 5/16” flange nuts (P)
Route wires from flasher light thru universal grommet to the inside of cab (Figure 12).
Locate flasher wire extension harness (18). Tractors with dual flasher lights, match and reconnect all
four wire colors from dual flasher lights to the original wire connections. Note; Tractors with single
flasher lights, match wire colors, using three of the four wires, from single flasher lights to the original
wire connections (One of the dark green wires will not be used).

. Add loom (21) and secure to cab using rosebud clips (W) (Figures 14a and 14b) and %" holes

already in the cab’s rear panel.

. Repeat steps 30 thru 34 using LH flasher mount bracket (12) onto LH side of cab (Figure 13).

Figure 12 Figure 13
(RH side shown) (LH side shown)

Figure 14a Figure 14b
(RH side shown) (RH side shown)

Page 8 of 28 05-11289



4/6/2017

Electrical Hook-Up:

36. Locate main relay-breaker wire harness.

37. Lift the tractor hood and remove both engine cover panels (Figure 15).

38. Route ends of main wire harness from battery area, along the inside driver side frame tube, to LH cab
tube through a grommet located at the bottom of the battery panel (Figure 17). Hint; The easiest way
to get the wire harness through the tube is to use a wire to pull the two main wires first, then pull the
blue wire last.

39. Route the blue wire labeled, “Ignition On” from main wire harness to the tractor’s electrical panel,
located on RH side of cowl. Extend this blue wire by connecting a blue 36" wire extension (22),
supplied with mount kit.

40. Use the blue T-tap connector to connect the blue wire to “Ignition Run Power” wire coming from the
tractor’s fuse block terminal FO8 location (Figure 16). Removal of fuse panel may be required to get

to the back side of panel.

' STEP 39
w o OB

Figure 15 Figure 16

41. Remove the (2) 5/16” bolts that secure the switch panel to the cab frame header area.

42. Route remaining end of main wire harness up LH cab tube to fuse block. (Figures 18). Note: The
LH front mount bolts may be removed to allow easier wire harness routing; Support cab before
removing mount bolts. At the fuse block location, connect the red wire to the (+12V) post and the

black wire to the (-12V) post. ‘. STEP 42
(-12v)

STEP 42
(+12V)

Page 9 of 28 05-11289



43.
44,

45,

46.

47.

48.

49.
50.

51.

4/6/2017

Reinstall switch panel.
Connect positive lead with the red wire from the main relay and breaker harness, to the +12VDC
terminal of battery (Figure 17).
Connect negative lead with the black wire from the main relay and breaker harness, to the -12vVDC
terminal of battery (Figure 17).
Turn ignition key on and start tractor.
Check operation of front wiper; Hi, Lo and Off. When the switch on the wiper motor is turned off,
wiper will run for a short period of time and then stop or park itself. Wiper should turn off when tractor
key is turned off.
If switch panel has no power, check the breaker located on the red wire of the main relay and breaker
harness. Reset breaker if needed (Figure 17).
Check operation of dome light. On/Off. Dome light should go off if tractor key is turned off.
Secure main loom to inside of driver side frame using (Figures 19 & 20);

(2) P-clamps, %" (AA) (Inside of frame)

(2) 5/16 x 1.00” long bolts (BB)

(2) 5/16” Flat washers (CC)

(2) 5/16” Flange nuts (P)
Coil excess wire harness and secure using nylon ties (U). Avoid any hot or moving parts. DO NOT
SECURE WIRE HARNESS TO HIGH PRESSURE FUEL LINES!

| A

-

Inside of frame
"‘*-«,

Figure 19 Figure 20

SEALING THE CAB:

52.
53.
54.

55.
56.

Tip seat up and place under seat seal pad (11) textured side up, as shown in Figure 21.

Secure back to seal pad with 3 holes to rear cab panel using (6) 3/8” ratchet plugs (R) (Figure 21).
Overlap and secure LH/RH sides of seal pad to corner panels using (4) 3/8” ratchet plugs (R) (Figure
21).

Plug single hole in under seat pad (11) with (2) 3/8” ratchet plugs (R) (Figure 21).

Layout under seat seal pad around levers and seat. Tip seat down.

Page 10 of 28 05-11289



4/6/2017

57. Apply one deck seal (16) to deck, at LH pedal area shown in Figure 22.
58. Apply two deck seals (16) to deck, at RH pedal location as shown in Figure 23.

F

Figure 22 Figure 23
59. Secure LH lower front filler panel (14) to LH cab pedal pocket (5) using (Figure 22);
(2) 1/4 x 1/2" long, bolts (D)
(2) 1/4” flange nuts (E)
60. Secure RH lower front filler panel (15) to RH cab pedal pocket (6) using (Figure 23);
(2) 1/4 x 1/2" long, bolts (D)
(2) 1/4” flange nuts (E)
61. Cut to fit, butyl tape (V) into small locations to help seal cab (Figures 24-27).
62. Check operation of all levers and pedals to make sure of safe operation.

Figure 26 | Figure 27

Page 11 of 28 05-11289



4/6/2017

63. Important! The ROPS is not allowed to fold-down once the cab is installed. To install Anti-
folding ROPS hardware, remove the folding pin (DD) with retainer clip (EE) and rotor clip (FF)
(Figures 28-30) and install a % x 3-1/2" long bolt (AA) and a %" top lock nut (BB) into each pin
location on each side of ROPS. Note; If the cab is ever removed, folding pins (DD) with retainer clips
(EE) and rotor clips (FF) should be re-installed, with the ROPS top hoop in the upright position
(Figure 28).

Figure 29
(LH Side)

m. N L4
Al i . —

Figure 28 Figure 30
(RH Side)

Page 12 of 28 05-11289



4/6/2017

64. On 1023E models, under seat side closeout panels are not sold with the tractors and can be
purchased from a John Deere dealer, if preferred. Refer to part numbers 1-8 of Figure 31 for items
and part numbers.

Part List PC10464 ST569840 1026R Compact Utility Tractor (with 54D, 60D AutoConnect Mower
Deck) / PANEL PC10464 - HORICON

KEY PARTNO,  PARTNAME  Qry StoAt '; REMARKS

1 tvu2izss (panel R o {RH SEAT CLOSEOUT _

2 |LvU22901 | Washer 2} 14X 38 X 2.500 M

3 Lvu22418  (Bolt 2

4 |24M7298  |Washer 1 ) )LS_‘_A'OO X25X2 MM

5 |1oM7862  iBolt i1 ¢ o

6 (GX22456  |Screw b1l N 000K _EM}; % 20

6 37M7092 iScrew it XK . iM8X16

7 vu22900  Washer P 0K T iaxzexa2500MM

7 24M7298  |Washer {1 XXXKXX- © lsacox2sxamm
"8 lvuzsaio iponel 1 T ) ILH SEAT CLOSEOUT

PC10464 ST569840 1026R Compact Utility Tractor (with 54D, 60D AutoConnect Mower Deck) / PANEL
PC10464 - HORICON

Figure 31

Revised 01-31-2013; Added flap seal (23) to mount kit for 1023E tractor models; Changed under seat seal panel for 3-point valve clearance.
Revised 05-31-2013; Added notes for 1025R tractor models

Revised 09-25-2013; Updated for 1025R requirements.

Revised 09-10-2014; Added addendum sheet 05-11289-1 for machines with BLV10351 valves

Revised 09-10-2014; Updated drawing 4-15775; Added wiper motor setting/part information

Cab installation is now complete. If you have any questions or comments, contact;

CUSTOM PRODUCTS ©

I TCHFIEL

PO BOX 70 17158 Sibley Avenue, Litchfield. MN 55355-0070

Ph: (320) 693 3221 Fax: (320)693-4833
www.CPcabs.com

Page 13 of 28 05-11289


cad1
Text Box
www.CPcabs.com

cad1
Text Box
693-4833


4/6/2017

Addendum Sheet 05-11289-1

Tractor models with optional attachment and
rear valve BLV10351 installed

A. Remove RH corner seal rubber 3-20937 from RH corner panel by removing (8)
ratchet plugs.

B. Place RH corner seal 3-20938 with valve cutout slot on the inside of RH corner
panel.

C. Secure RH corner seal using (4) 3/8” ratchet plugs on the inside and (4) 3/8” ratchet
plug on the outside of panel.

SHPFPED LOOSE UN-A
OhNLY INSTALLED BY
CUSTOMER IF VALVE

BLV10351 IS INSTALLED

Page 14 of 28 05-11289




4/6/2017

REV. DCR NO. DESCRIPTION DRAFTSMAN DATE
: o Eaﬁlﬁﬁﬁﬂgwﬁﬁ%m?s%&Qé@@%fwﬁé%&% e SR
C [0732 UPDATED PARTS 1-48300 & 1-48307 ON WELDMENT 2-16904 CAD [0/08/12
‘ \< — D 10746 3-20085 HOOD SEAL WAS 3-19349, ADDED NOTE SRB [0/16/12
m “ 5325 REF E [0766 ADDED PARTS 1-48T716 & 117 AMB [1/1/12
v —— F 1098 | FLAP SEAL 3-20335 WAS 3-19349; NARROWED WINDOW CAD 07/26/13
m 250 3-19919, .250"
m : A G [1135 BLADE 1-48176 WAS 3-19621| AMB [2/31/13
v o~ — v H | 1440 BLADE 3-20914 WAS [-48176; ARM 3-20592 WAS 3-19620 CAD 07/15/14
> \ [162] ARM 3-20350 WAS 3-20592, ITEM 54855 DESC 3. 75" AND NOTCHED SLD [2/18/14
Q’,I-‘—”'/A
m ‘ﬁ/" 1.’.55 — J [ 1664 3-20610 WAS 3-19650 TEE HANDLE SRB 212115
v ’/ |___=‘g,§l>0 — 47 F K 11804 |-51280 WAS 3-18527 DEM 4/23/15
ér‘% I L [217] RPLD [-#'S WITH 3-#'S ON ALL INSULATION SRB [1/11/15
—— e T T — | ¥ 12337 CHANGED FLAP SEALS TO |-DASH NUMBERS; ADDED (4) RATCHET CAD 021816
\= v’n!%"’"‘ - ZF [ | — * PLUGS 3-19336
m 4 \\g\\ ’ 23 N 12758 ADDED WIPER ANGLE/PARK [NFORMATION SHEET 2 SRB 3/23/117
N A ﬁ | 'TEM #|DESCRIPTION OTY
) " | |2-16904_CAB_WELDMENT |
7 TN - i
l/ W, ?-v‘?,/f’ SECTION D-D > |3-19330_ROOF _JDX |
8/ / ‘ g gﬁ!ﬁ A 45 38 REF 3 | 1-47230_UPPER_WINDOW_MOUNT |
A X
Z@/ TN z%'\:’; | 4 |3-10085_3125_WASHER 4
N, \i;i’o}i “rﬂﬂ B 5 13-10072_3125_NYLOCK ¥
DETAIL C ‘é‘ . 6 |3-19918_FRONT_WINDOW_UPPER |
SCALE 1.000 7z T [3-19920_REAR_WINDOW »
%A ﬂﬂ 8 |3-10649 WIN_RUB_250_125 2
ROUTE WIRES 9 |3-19324_BUB_RUB_133_65 |
FOR WIPER 0 |3-16217_GLASS_WASHER 30
THROUGH Tﬂoig ‘ \ | [3-18187_31_FENDER_WASHER ¥
—<P\A DETAIL B | 12 |3-18324.313_18_NC_125_TH_TORYX 6
2 SCALE | 000 13 |3-19342 _MSCR_313¥150_TRUSS_TORYX b
| / 4 |3-18799_Y _MOTOR_RH_100_TOG_SW |
] 5 |3-19625_WIPER_MOTOR _COV |
SCALE 0,125 20 6 |3-20350_ADJ_MAX |
TN\ 57 (1) 22 33 17 ]3-20914 |
5 00 e e % 39 38 V3736 35 0 ? a | D | : 18 [4-15782_HEADLINER_SHORT _WIDE |
AN AN A= 19 |3-19340_MSCR_313%75_TRUSS_TORX 5
I | SEE DETAIL C 20 |3-17111_SER_FLNG_NUT_312 3
@ = |+ 4 21 |3-10077_312_LOCK_WSHR 4
! = Q | 22 |3-18805_FOAM_IXIX34_LG 2
,N@ T 7 23 |3-18110_BUB_RUB_38_LG .
- 24 |3-18552_GROMMET _SNAP _UNIV_1_00 .
COCAT ION 25 |3-19919_FRONT_WINDOW_LO .
SEE SHEET 26 |1-51875 |
c TOR WIPLR 27 |1-51876_RH |
[ NFORMAT | ON / 33 650 | ¢
; - C 28 | 1-51877 |
1000 @
| 29 |3-19324_BUB_RUB_3T_IN_LG |
427 30 |3-19324_BUB_RUB_37_IN_LG_MIR |
SEE 31 |3-19904_PLUG_375.%_09-188 6
63 27 RET 37 3-19371_50_HOLE-PLUG-THHK 4
= — DETAIL =) 33 |3-11833.25_HOLE_PLUG 4
“l " B 34 |3-17390_1 _HOLE _PLUG »
25y 29 [T 22 35 | 1-22030 |
ST 36 |3-10645 WASER_RUB_25 .
| | | | 48 37 (3-10308_1024_NYLOCK |
" ¢ 38 |3-10083_WASHER_NOIO »
. “ 39 |3-18703.BH_SOCKET_10-24_%_1_00 |
| 4 40 |3-10607_FLAP_90_X_25_L6 |
' CARRIER 41 |3-10607_FLAP_90_X_25_LG_MR |
NOTCH .00 42 |3-19838_CAP_PLUG_1SQXI4GA »
CARRIER / 43 | 1-51280 |
| 00 ; 44 |3-19261 _DECAL _COZY_CAB_B_ON_WHT 2
/ | 45 |3-20005_REAR_CORNER _WINDOW 2
FLAP TO NSDE SEE DETAIL FE 46 |3-10649_WIN_RUB_RCORNER_34 .
RH SIDE VIEW SEE SHEET 3 A=— SECTION A-A AT |3-20610_T-HANDLE_CLOSED 2
SCALE 0.125 48 |3-18781 _MSCR_M8X25 15 TH_TORX .
FRONT VIEW %Q or "2 BRSO S GOELES ROl SO SRR b AR 41 MM, e
TOLERANCES . - MATL SPEC:
54 [3-20158 — | 19 [3-19085_FLAP_180_X_3-15_NOTCHED | | oess nore | CLSTONER MAME 4D 10 SRS R
CUSTOM PRODUCTS 1715 SOUTH SIBLEY AVE.
55 13-22159 | 50 |3-19085_RH_3-75_NOTCHED | LITCHFIELD, MN 55355
6 320160 ‘ G 300155 | :;Xi-"i)s e DRHG SiZE mwc;/va4 L REV LEVEL
N\ ) XXX+ .03 B
@\& o 3-20057_INSUL_ROOF _HTHR_S T -MAH | \ oY 3-22136 | HLE 52z CAB ASSEMBL Y D | of 3 N
TO BE PAINTED WITH BLACK POWDER PAINT 3-17839, SEMI-GLOSS 45 - 58 |3-19336 RACHET PLUG 375 X 250 4 03 |3-2eld] | ANGLE + 5 ° e v T T

Page 15 of 28

05-11289




4/6/2017

! .
-
/ - :
//

[0 //
2-16904
d| QY1

SCALE 0.150

159 -l L 18'5 Different angle and parking configurations.

To be adjusted when moter is stopped in parking pos.

(Mot recommended to be -
runned with 130% sweep angle)

Spade terminal / terminals

Left park.pDMight park.pos.

(CW) (CCW)

Pos 1

Angle/Park  Hole  Pos.

40/R C 2
401 C 1
SR C 1
S¥L C 2
65/R A 1
B5/L A 2
85/R A 2
8571 A 1
100/R B 2
100/L B 1
110VR B 1
110/L B 2
120/R C 2
1200L C 1
“Hip—C—
HHe——2

b

@ 3-20557 POLYFOAM ROOF

/
/
/

/
/

=

/ 1-48367

S AT

1-48195
O aTYs

.

2. 00

—REAR OF ROOF

1-46938
QTYT

REV. DCR NO. DESCRIPTION DRAFTSMAN DATE
SEE SHEET |
| S /T~
217080 | >
QTY !

217079
| QTY !

48202
u\,///«//ﬁoTY1

1-47230
/ QTY1

1-48214

TUSES

0

[ —
~ ; e THIS DOCUMENT CONTAINS CONF IDENTIAL INFORMATION AND IS THE PROPERTY OF CUSTOM PRODUCTS OF LITCHFIELD, INC. AND MAY
E 9 % NOT BE COPIED, REPRODUCED OR DISCLOSED IN ANY MATTER WITHOUT EXPRESSED WRITTEN CONSENT FROM CUSTOM PRODUCTS OF LITCHFIELD, INC.
——h s cBIES WE 410 11976 JD SERIES | Wi
1715 SOUTH SIBLEY AVE
NOTES: J) CUSTOM PRODUCTS | irenFiELD, "MV 55355
) X 4 .09 TE DRHG SIZE | DRHG MO REV LEVEL
| TO BE PAINTED WITH BLACK POWDER PAINT 3-17839, SEMI-GLOSS 45 SCALE 0,175 ok ® i 415775 |,
HOLE SIZE 2 of 3
2. SEAM SEAL ALL SEAMS D
ogr00 (PARTS 1.D.)
ANGLE + 5
DRINN CAD | DATE 06-01-17
05-11289

Page 16 of 28



REV.

DCR NO.

DESCRIPTION

4/6/2017
DRAFTSMAN DATE

4.4

/

4.4

\

I

DETAIL F

SCALE 0.500

THIS DOCUMENT CONTAINS CONFIDENTIAL INFORMATION AND IS THE PROPERTY OF CUSTOM PRODUCTS OF LITCHFIELD, INC. AND MAY

NOT BE COPIED, REPRODUCED OR DISCLOSED IN ANY MATTER WITHOUT EXPRESSED WRITTEN CONSENT FROM CUSTOM PRODUCTS OF LITCHFIELD, INC.

é&léggsg,ggﬁw CUSTOMER NAME & MoD o: A-11976 JD S| (L 5P
1755 SOUTH SIBLEY AVE
CUSTOM PRODUCTS | irexrieLD, ‘M 55355
-§X fi-"go . e DRHG SZF | DRHG Ao REV LEVEL
o CAB ASSEMBLY p| oL |
osro0 | (HOOD FLAPS DETATLS)
ANGLE + 5
DRANN: DATE
Page 17 of 28 05-11289




NAME:CAD2 OBJECT:4-15776 DATE:30-Oct-14 07:38:22

4/6/2017

R
<
“

= A 0 i
I/@ QM ©® O .
— = D D @ )
— @ DD © ©®
N2 @ G

B Oe ¢

SCALE pogbiacioho

REV. DCR NO. DESCRIPTION DRAFTSMAN DATE
A 10711 |[ADDED 1-48202 AND |-48203 SRA 09-10-12
3 (0719 |ADDED 3-18437 AND 3-17389 AMB 09-19-12
C 10726 |ADDED 3-10704 8.5 FT, 3-19523 WIRE HARNESS SRB 10-02-12
D 10810 [NARROWED PEDAL POCKET; LH 4-15910 WAS CAD 12-14-12
4-15805; RH 4-15911 WAS 4-15806
3 10857 |PART 1-48227 WAS 4-15809; ADDED ITEM 3-20085 CAD 01-30-13
F 11034 |[ADDED ITEM [-49572 2-17079 WAS 2-16913; CAD 09-25-13
2-17080 WAS 2-16914
¢ 11504 |CORNER REAR RH ASM 4-16248 WAS 4-15804 CAD 08-15-14
A (1581 [ADDED ITEM 27 (3-20938) CAD 10-30-14
[ TEM #|DESCRIPTION QTY
| A4-157TT_HARDWARE _K 1T |
fe 4-15803_REF_REAR_CORNER_ASM |
3 | -48193 _MOUNT _LH_FR |
4 | -48194 _MOUNT _RH_FR |
d A4-15910_LH_PEDAL _POCKET _ASM |
0 4-159 11 _RH_PEDAL _POCKET _ASM |
/ | -48201 _REAR _MOUNT |
8 4-16248 |
9 | -48215_LH_REAR_CORNER_TOP |
10 | =4822 17 _SEAL _PANEL _UNDERSEAT |
| | 3-19989 _UNDER_SEAT_SEAL_PAD |
e -1 T0T9_FLASHER _REMOUNT _LH_DUAL |
13 | 2-17080_FLASHER_REMOUNT _RH_DUAL |
4 1 4-15807_POCKET _FILLER_ASM |
[0 [4-15808_POCKET _FILLER_RH_ASM |
16 3-19726 _DECA_SEAL _LH 3
] 3-19729 _WIRE_EXT_BLUE_TGN_CON |
18 [3-19990 _FLASHER_WIRE _HARN fe
19 | -48203 _DECK _PLATE _RH |
20 | -48202 _LH_DECK_PLATE |
2| 3-10704_DUCT_WIRE_350X107 |
[ 3-19523 _WIRE_HARNESS _MAIN SEE BOM
23 |3-20085_FLAP_SEAL_2_X_11_.52_LG |
41318437 SEE BOM
2o |3-11389_BOX_28XI16X15 SEE BOM
26 [ -49572 _ANTT-SLIP_PSA fe
2 3-20938 |

THIS DOCUMENT CONTAINS CONFIDENTIAL INFORMATION AND IS THE PROPERTY OF CUSTOM PRODUCTS OF LITCHFIELD, INC. AND MAY

NOT BE COPIED, REPRODUCED OR DISCLOSED IN ANY MATTER WITHOUT EXPRESSED WRITTEN CONSENT FROM CUSTOM PRODUCTS OF LITCHFIELD, INC.

TOLERANCES
UNLESS NOTED
OTHERWISE

X £ .09

XX + .06
XXX + .03
HOLE SIZE

oe00
ANGLE + 5

CUSTOMER NAME & MOD NO; A-11976 JD S| |MATL SPEC
1715 SOUTH SIBLEY AVE.
CUSTOM PRODUCTS LITCHFIELD, MN 55355
TME DRIG SIZE | DRWG A REV LEVEL
4-15776
CAB MOUNT KIT D of | "

DRamy: - CAD | DATE

03-22-172

05-11289




NAME:CAD2 OBJECT:4-15777 DATE:30-Oct-14 07:44:53

4/6/2017

SCALE

0.600

257
7 S
D@ X
&
1DID D

2
BOBOEE" ) e

CEVICRURC e

@ © > B

@

T

A\

Page 19 of 28

REV. DCR NO. DESCRIPTION DRAFTSMAN DATE
A - ADDED ITEMS 272 & 23 CAD 06-28-17
g 10711 |ADDED 3-10101 (4), 3-14924 (20) WAS (16) SRB | 09-10-17
C 10726 |3-14924 (24) WAS (20), 3-20006 (10) WAS SRE 10/ 1/1?
(6). REMOVED 3-20008 (8), 3-16629 (12) WAS
(6), 3-19336 (16) WAS (12)
D | 1034 |ADDED [TEMS 24-28 CAD 09-25-13
F 1581 | ITEM 3-19336 QTY WAS 16 CAD | 10-30-14
(200
N,
O
| TEM #|{DESCRIPTION QTY
| 3-19931 _SHCS_ | 6MMXB0OMMX ¢ 6
? 3-19933_WASHER_FLAT_MI® o
3 3-19934 _NUT_HEX_MI6_GR_10 o
éé] éé] 4 3-19333_MSCR_250X500_TRUSS_TORX | 6
5 13-14924_25 NUT _HEX_FLNG 24
o 3-10047_50_HHCS_X250 4
I 3-12466 _WASHER_SO0_TYPE_A_N 4
3 3-10485_50_NUT_HEX_CNTRLOCK 4
9 3-10393_375_HHCS_XT)5 3
10 3-17622 _SER_FLG_NUT_375-16 3
|| 05-11289_MOUNT_INSTR_JDS | |
| 2 3-16265_BAG_10X12_/1PLOC |
| 3 | - 48195 _NON_LDR_MNT_SPACERS 6
| 4 3-19340_MSCR_313XTS_TRUSS_TORX 4
15 =TT _SER_FLNG_NUT_317 o
| 6 3-19335_MSCR_Z250XT00_TRUSS_TORX 4
<:><:> | ] 3-19336 _RACHET _PLUG_375_X_250 24
| 8 3-16181 _MSCR_MEX25_15_TH_TORX 4
19 3-10077_312_LOCK_WSHR 4
<:> 20 3-16629_CABLE _TIE_STD_FLAT | 2
2| 3-15T745_BUTYLE _TAPE _24_IN_LG_ |
<:><:> e 3-20006_ROSEBUD_RETAINER_350 | 0
23 3-10101_MSCR_Z25_RHSL 4
L, 24 3-10425_T5_HHCS_350 4
- /D 3-17067_T5_NUT_TOP-LOC 4
= /0 3-18388_CLAMP_T5 ?
~ 2] 3-10085_3125_WASHER ?
23 3-10228_313_HHCS_X100 2
JOLERANCES | CUSTOMER NAME & MOD NO:| A- 11976 JD S| WATL SPE:
B cusrow roouers [roadl L
:;X ii-"% . |ME DRWG SZE | DRWG AO. REV LEVEL
e 5zt HARDWARE KIT c| 4 1ol -
ANGLE + 5°

Oramy: - CAD | DATE

03-22-12

05-11289




4/6/2017

NAME:CAD2 OBJECT:4-15782_1 DATE:20-Feb-13 13:00:44

REV. DCR NO. DESCRIPTION DRAFTSMAN DATE
A ADDED .375 DIA HOLE PLUG CAD 05-17-12
B 10726 MOVED WIRE HARNESS 3-19523 TO MNT KIT 4-15776 SRB [0/2/12
C 0875 OMITTED FAN HOLE PLUGS 3-10723 & 3-11833 CAD 2/20/13
NO NUTSERTS IN TOP HOLES
GROUND LOCATION
VTN Y12 %f;::> //f:::>
PN py
/. cf%kj
* o [0/ o] [o] D ruses
N >
O P = ® © N
2\ 4
AL
35.50 REF
O 0 ' ® O
O (@]
el [° °| |e |O] O] O] |C O
O w 00 0o o O S 565 REF O ° O O
S l ‘ \
(4N
\REF/ SEE DETAIL A SCALE  0.333
| |- 48214 _HEADL INER_SHORT_WIDE |
2 3-19315_DOME_LIGHT_RECT |
3 [3-16825_NUT_SERT_8-3? 8
4 [3-18807_MSCR_BH_SOC_8-32_X_50 6
) ‘ 5  |3-17386_MSCR_25_X_I00PHPHIL |
L ] 6 |3-14924_25_NUT_HEX_FLNG |
7 | 1-46939_FUSE_BLOCK_MOUNT_PL |
/9 8 |3-18811_FUSE_HOLDER_6_W_GRND |
N, % 9 [3-18808_MSCR_BH_SOC_8-32_X_1_00 ?
4 ' ) (7.5 AMP 10 |3-16600_NUT-SERT_10-24 2
N B FOR WIPER) 1 | 1-46938 FUSE_COVER |
LA | A S Y 12 |3-19588_KNOB_10-24NC_X_1_STUD ?
| = —— \ 2/ 13 | 3-18552_GROMMET _SNAP_UNIV_|_00 |
CLECTRICAL NOTES: © 658 FUSE TS e |
— 15 |3-18672_FUSE_5_AMP |
| REFER TO SHEET 2 FOR WIRE HARNESS 3-19635 DETAILS 16 |3-19635 HEADLINER_WIRE_HARNESS |
17 |3-10721_38_HOLE_PLUG ?
(5 AMP FOR
n / DOME LIGHT)
ALIGN BOTTOM 2 HOLES IN FUSE
BLOCK WITH BOTTOM 2 HOLES
(FUSE COVER NOT SHOWN) TOLERANGES T CYSTONER MANE & WD 0. A-11976 JD SERIES | [wn e SEE BOM
OTHERWISE 1715 SOUTH SIBLEY AVE.
SCDAELTEA | L| OAOO CUSTOM PRODUCTS | i7eriELD, N 55355
' -ix ii-"% . TIE DRIG SZE | DRHG A0 REV LEVEL
:xxx £.o3 4-15182 C
ML Sz HEADL INER ASM D | of 2
ANGLE + 5 °
e o0 o o8 DRAME CAD | DIE 03-22-12 oo




NAME:CAD2 OBJECT:4-15782 2 DATE:20-Feb-13 13:05:37

4/6/2017

REV.

DCR NO.

DESCRIPTION

DRAFTSMAN

DATE

B 10726 |SEE SHEET | SRB 10/02/1°2
C 10875 |SEE SHEET | CAD 02/20/13
LIGHT HEADL INER
| E | GROUND
STUD
BUTT, 16 GA BLUE/E] ] 0 B
c E = /JUMPER LOCAT IO
1 6
o
2 [DOME- ] BLACK 1
ol -2V . 3"
5l [DOMET | WHITE 0 s 37" 5 BLACK |WIPER-|:EDNO- 10 WITPOER
S | 7] ?
_| 7.5 A . oRLL | TABEL GREEN |WIPER+|:|-£| MOTOR
S [WIPER-] BLACK 3 3-19635 —
= -1V
2| No.10gry [GROUNDL  BLACK |
= \
\L—"IZV GROUND
BAR STUD
WIRE No. USED FOR WIRE SPEC COLOR LENGTH |[TERMINAL END | TERMINAL END 2
| FUSE BLOCK GROUND STUD TO SWITCH PANEL GROUND STUD 16 GA GXL BLACK 14.00" [No.I0 RING | /4" RING
2 WIPER +12V (FUSE TO JUMPER LOCATION) 16 GA GXL GREEN 32.00" |BLADE /4" FEMALE 90 BLADE /4" MALE
3 WIPER -12V (FUSE GROUND BAR TO JUMPER LOCATION) 16 GA GXL BLACK 32.00" |BLADE /4" FEMALE 90 BLADE /4" FEMALE
4 WIPER +12V (JUMPER LOCATION TO WIPER MOTOR) 16 GA GXL GREEN 16.00" |BLADE I1/4" FEMALE BLADE /4" FEMALE
5 WIPER -12V (JUMPER LOCATION TO WIPER MOTOR MOUNT BOLT) 16 GA GXL BLACK 16.00" [BLADE /4" MALE No. 1O RING TERMINAL
0 DOME LIGHT +12V (FUSE TO DOME LIGHT WHITE WIRE) 16 GA GXL WHITE 14.00" |BLADE /4" FEMALE 90 BUTT, 16 GA BLUE
| DOME LIGHT -12V (FUSE GROUND BAR TO DOME LIGHT BLACK WIRE) 16 GA GXL BLACK 14.00" |BLADE /4" FEMALE 90 BUTT, 16 GA BLUE
NOTES:
| ALL WIRE TO BE 16 GA GXL
2. ALL BLADE CONNECTORS /4" FULLY INSULATED
3. LOOM TO BE .350" DIA
REFER TO PARENT MODEL 4-15749
gz o DTV 2R O 75" SO0 SBLET TTE o
CUSTOM PRODUCTS | irenriELD, v 55355
X +.09 ME DRIG SiZE | DRUG A0, REV LEVEL
W WIRE HARNESS cl 5%
wo HEADL INER 0
ANGLE + 5
Page 21 of 28 DRAWE CAD [ IUTE 03_22_|205;1178C)




4/6/2017

CUSTOM PRODUCTS| REV.

Oroes Section =8 3-19823-0.3

1/4" X 1.5° DW SHRINK

mAm ¢ Do 5 e

3-19523

1
Term C240-56XT
112GA GXL BLK 10.78

1/2" X 3.5" RED VERSA SHRINK
INSTALL OVER LOOM

o
e
<
M
b4
—
m
[\
G
—
<
S
Q
n
N
M
[\
(&}
—

PUT TEA TAP 31572 INTO BAG
TEE TO HARNESS

o [revoare [ opw0ps IBOARD 1 OF 1

4
BRACKET 75600

RELAY 75601

Conn 12065686

Torm 1206-6814—"F25"(14 GA)

87-2 12GA GXL RED 158.25

2g

REWORK TO REV C FROM B

1= REMOVE HARNESS LABEL AND BREAKOUT LABEL AT # 2 BRANCH
2— INSTALL SHRINK OVER LOOM ON BRANCH # 2

8/24/10
8/28/10
7/22/13
9/19/13

DATE: REV

A
B
c
D

CUSTOMER ENGINEERING CHANGE LOG
ADDED LABELS
CORRECTED TERMINAL AT #3
ADD SHRINK ON BREAKOUT # 2 FROM CIRCUIT BREAKER TO RING
CHANGE TO RED SHRINK AT BREAKOUT $2

LCP6 350GA LCP BLK 148.00

[l
gEegz

5
Term C240-14XT
1B 12GA GXL BLK 152.78

Term C228—-10XT
212GA GXL RED 156.25

LCP6 350GA LCP BLK 148.00

05-11289

Page 22 of 28



4/6/2017

NAME:CAD2 OBJECT:4-15803 DATE:26-Jul-13 09:26:11

1-48192

3-13890 BUBBLE
RUBBER 180 DEG x

12" LG

3-20336 DECALX .00

0

\o

|

3-20338

REV. DCR NO. DESCRIPTION DRAFTSMAN DATE
- DESIGN RELEASE CAD 06-06-12
A 10977 |REDESIGNED PART WITH 45 DEG CAD 07-26-13
CLEARANCE; ADDED DECAL 3-20336
1.63
—
-
9 7 SCALE 0.500 .
_Z& O O |
| 30
8.57
18
Q
QTY=l PER ASM
REFER TO PARENT MODEL [|-48192
THIS DOCUMENT CONTAINS CONFIDENTIAL INFORMATION AND IS THE PROPERTY OF CUSTOM PRODUCTS OF LITCHFIELD, INC. AND MAY
NOT BE COPIED, REPRODUCED OR DISCLOSED IN ANY MATTER WITHOUT EXPRESSED WRITTEN CONSENT FROM CUSTOM PRODUCTS OF LITCHFIELD, INC.
LT//?E?QN/\CIE?ED CUSTOMER NAME & MOD NO:\ A- 11976 JD S| MATL SPEC: |-4819?
OTHERMWISE 1715 SOUTH SIBLEY AVE
CUSTOM PRODUCTS | irenriELD, N 55355
| TEM #|DESCRIPTION QTY X +.09 IE DRHG SIZE | DRUG AO. REV LEVAL
XX + 06
| 4715807 REAR CORNER. L | oo < | REAR CORNER POCKET LH | o | 4-15803 A
? 3-20336_ROPS_DECAL _WARNING_JD | \0B/-00 ASSEMBLY
ANGLE + 5°
Page 23 of 28 DRAECAD | U 06_06_|205;11789




ITEM | CP NUMBER | OTY | UOM DESCRIPTION SECOND DESCRIPTION REV DCR # DESCRIPTION DATE  4/6/20CHG BY
A [ 1581 RESTRUCTURED PART 3-20938 TO MOUNT KIT [0-30-14 CAD
\ [-48200 \ EA CORNER PANEL RH [4 GA
2 3-10607 \ EA FLAP SEAL CLIP ON 90 X 3" LG
3 3-10607 \ EA FLAP SEAL CLIP ON 90 X 6.50" LG
4 3-19336 8 EA PLUG, RACHET 375 X 250
5 3-20937 \ EA SEAL PANEL WITH CUT-0OUT

NAME:CAD2 OBJECT:4-16248 DATE:30-Oct-14 07:47:29

6.50" LG
3.00" LG
THIS DOCUMENT CONTAINS CONFIDENTIAL INFORMATION AND IS THE PROPERTY OF CUSTOM PRODUCTS, AND MAY NOT
SCALE | /72 BE COPIED, REPRODUCED OR DISCLOSED IN ANY MATTER WITHOUT EXPRESS WRITTEN CONSENT FROM CUSTOM PRODUCTS
INTERPRET PER: ENGINEER DATE CUSTOMER MODEL NUMBER
ASME Y14.5M-1994 CAD 8-15-14 | jp ONE SERIES
. DRAWN DATE
UNQLSE.RANCES UL'\LIESHS CAD 8-15-14 | TITLE «©
MATERIAL : OTHERWISE SPECIFIED ASSEMBLY, CORNER RH i
PL.£ 0.1 [3PL.£ 0.030 c, REAR POCKET w©
. 2 PL.+ 0.06 [HOLESE 015 —
ANGULAR TOL. + 0.5° DWG. NO REV |
FINISH: cusTom 4-16248 A |-
, THIRD ANGLE PROJECTION BRODUCTS
1715 South Sibl A .
- G» L\fchi\e?:, MN‘SS;%S*BSW SCALE ‘/8 ‘SHEET ‘ OF ‘
Page 24 of 28 05-11289




4/6/2017

NAME:CAD2 OBJECT:4-15807 DATE:06-Jun-12 11:16:36

9.

03

REF

.98

REV. DCR NO.

DESCRIPTION

DRAFTSMAN

DATE

06-06-12

REF

.42 REF —=

Page 25 ¢

=
———

3-18805 FOAM
X1, 762" LG

/1-48367

REF PARENT MODEL

3-18805 FOAM

X1, 875" LG

QTY=I PER ASM

|- 48367

THIS DOCUMENT CONTAINS CONFIDENTIAL INFORMATION AND IS THE PROPERTY OF CUSTOM PRODUCTS OF LITCHFIELD, INC. AND MAY
NOT BE COPIED, REPRODUCED OR DISCLOSED IN ANY MATTER WITHOUT EXPRESSED WRITTEN CONSENT FROM CUSTOM PRODUCTS OF LITCHFIELD, INC.

TOLERANCES
UNLESS NOTED
OTHERWISE

CUSTOMER NAME & MoD NO:| JD S1 A-11976

WATL SPEC:

X + .09
XX + .06

XXX + .03
HOLE SIZE
10/6/-00

ANGLE + 5°

28

CUSTOM PRODUCTS

1715 SOUTH SIBLEY AVE
LITCHFIELD, MN 55355

| -48367

ME

POCKET FILLER LH
ASSEMBLY

B

DRWG SIZE | DRHG hO.

4-15807

REV LEVEL

DRaW: - CAD

DTE 06-06-12

05-11289




4/6/2017

REV. DCR NO. DESCRIPTION DRAFTSMAN DATE
- - - - 08-05-13
‘%\ )
90.0
/71-48368 3g _é_ﬂ \v
7 | —
6.98 REF
3-18805 FOAM
3-18805 FOAM X! 762" LG
X1, 875" LG |
9.03 REF
Q
QTY=1l PER ASM
REF PARENT MODEL 1-48368
THIS DOCUMENT CONTAINS CONFIDENTIAL INFORMATION AND IS THE PROPERTY OF CUSTOM PRODUCTS OF LITCHFIELD, INC. AND MAY
@ Q NOT BE COPIED, REPRODUCED OR DISCLOSED IN ANY MATTER WITHOUT EXPRESSED WRITTEN CONSENT FROM CUSTOM PRODUCTS OF LITCHFIELD, INC.
TOLERANCES | CUSTOMER NAME & MOD AD:) JD ST A- 11976 WAL SPEC: 1-48368
OTHERMWISE 1755 SOUTH SIBLEY AVE
CUSTOM PRODUCTS | irexriELD, My 55355
X +.09 e DRHG SIZE | DRHG NO. REV LEVEL
XX + 06
XXX+ .03 POCKET FILLER RH 4-15808 -
waw ASSEMBLY B
N DAIE_CAD[OE__ 0606 12,

NAME:CAD2 OBJECT:4-15808 DATE:05-Aug-13 12:01:50




4/6/2017

REV.

DCR NO.

DESCRIPTION

DRAFTSMAN

DATE

10810

NARROWED POCKET END

CAD

|[2-14-172

WELDMENT 2-17000

SEAM SEAL A

INSIDE ONLY

T

6.25 REF

$

N\
- |

S
|-

%

3-13890 BUBBLE
RUBBER 950" LG

]

5.53 REF f=— ( 0 0
5.05 REF =—
C O O
SCALE 0.500
| \
I &
.03 REF |4 70 REF
REF PARENT MODEL |-4874]
J THIS DOCUMENT CONTAINS CONFIDENTIAL INFORMATION AND IS THE PROPERTY OF CUSTOM PRODUCTS OF LITCHFIELD, INC. AND MAY
NOT BE COPIED, REPRODUCED OR DISCLOSED IN ANY MATTER WITHOUT EXPRESSED WRITTEN CONSENT FROM CUSTOM PRODUCTS OF LITCHFIELD, INC.
TOLERANCES | CSTOMER NANE § MOD M| JD S | WL e 2-17000
. OTHERWISE 1715 SOUTH SIBLEY AVE
075 REF 13.59 REF CUSTOM PRODUCTS LITCHFIELD, MN 55355
X+ .09 TE DRIG SZE T ORWG A0 REV LEVEL
XX + 06
XXX+ 03 ASSEMBLY 4-15910 A
HOLE SIZE
{005/-00 PEDAL POCKET LH C
ANGLE + 5°
Page 27 of 28 DRAECAD | U | 1-21- 205;11789

NAME:CAD2 OBJECT:4-15910 DATE:14-Dec-12 07:39:12




4/6/2017

NAME:CAD2 OBJECT:4-15911 DATE:14-Dec-12 07:41:44

075 REF-———e#F&——

14

5.83 REF

|

6.36 REF

|

67 REF

4. 76 REF

3-13890 BUBBLE
RUBBER 950" LG

4.60 REF

REV. DCR NO. DESCRIPTION DRAFTSMAN DATE
A | 10810 |MARROWED POCKET END CAD | 12-14-12
WELDMENT 2-17001
SEAM SEAL
INSIDE ONLY
SCALE  0.500
REF PARENT MODEL |-48742

THIS DOCUMENT CONTAINS CONFIDENTIAL INFORMATION AND 1S THE PROPERTY OF CUSTOM PRODUCTS OF LITCHFIELD, INC. AND MAY
NOT BE COPIED, REPRODUCED OR DISCLOSED IN ANY MATTER WITHOUT EXPRESSED WRITTEN CONSENT FROM CUSTOM PRODUCTS OF LITCHFIELD, INC.

|3.472 REF
TOLERANCES | CUSTOMER MANE & MOD MO JD | MATL L 211001
OTHERWISE 1755 SOUTH SIBLEY AVE
CUSTOM PRODUCTS | irenFiELD, ‘M 55355

X + 09 T DRWG SZE | DRHG A0 REV LEVEL
XX + 06
XXX+ 03 ASSEMBLY C 4-159] | A
HOLE SIZE
{0B/-00 ) PEDAL POCKET RH
ANGLE + 5

N RME CAD | oo [1-20-12 e





<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




